2001 MX400
Parts Catalog - 07/01

cannondale

FRONTWHEEL ....... ... ... ... . ... . . ... ... 2 FUELPUMP . ... . . 33
REARWHEEL ...... ... .. .. ... ... . . .. ... ..., 3 FUEL INJECTORS .. ... ... .. . . . 34
HUBS ... 4 FUEL PRESSURE REGULATOR ................ 35
FRONT FORK. ... ... 5 CAM COVER & SPARKPLUG .................. 36
FRONT FORK PARTS LIST. . ........ ..o 6 CYLINDERHEAD. ...... ... i 37
STEERINGCOLUMN. . ... ... e 7 VALVETRAIN ... ... 38
BRAKEGUIDES. . ........ ... . . 8 VALVE TRAIN PARTSLIST .................... 39
HANDLEBAR & CONTROLS. . .................... 9 CAMDRIVE ... .. 40
FRONT BRAKE MASTER CYLINDER ............. 10 CRANKCASE . ... 41
FRONT BRAKE CALIPER. ......... ... ... ... ... 11 CRANKCASE PARTSLLIST ...t 42
REARBRAKEPEDAL.............. ... .. ...... 12 CRANKSHAFT ... . e 43
REAR BRAKE MASTER CYLINDER. .............. 13 PISTON. ... e 44
REARBRAKE CALIPER . ....... ... ... ... ... ... 14 CRANKSHAFT CARTRIDGE PLATE . ............ 45
MAINFRAME . ... ... . 15 CRANKCASECOVER ......... ... . ... .. 46
SUBFRAME . . ... .. 16 STARTERCLUTCH .. ... .. .. . .. 47
FRAMERAILS .. ... . 17 CLUTCH ..o 48
FOOTPEGS . ... ... e 18 TRANSMISSION CARTRIDGE PLATE, REAR .. .. .. 49
SWINGARM .. ... 19 MAINSHAFT . . ... 50
REARSHOCK ... ... .. 20 COUNTERSHAFT. . ... 51
SEAT & NUMBER PLATES. ..................... 21 TRANSMISSION CARTRIDGE PLATE, FRONT . . . .. 52
RADIATOR SHROUDS ........ ... ... .. ... .... 22 COUNTERSHAFT SPROCKET .................. 53
FRONT FENDER & FRONT NUMBER PLATE....... 23 GENERATORSTATOR ......... i 54
REAR FENDER & GLIDEPLATE ................. 24 WATERCOVERS. ........ ... .. i 55
BATTERY PLATE ...... ... ... . 25 ENGINE OIL PICKUP ASSEMBLY ............... 56
ELECTRICAL . ... ... . 26 SCAVENGE PUMP. ... .. ... . . .. 57
EXHAUST . ... 27 ENGINEOILPUMP . ... ... .. ... ... .. ... .. .. 58
RADIATOR. ... 28 OILSUPPLYTUBES ...... ... ... ... ... .. ...... 59
AIRBOX . .. 29 TRANSMISSION OIL PUMP .. .................. 60
AIRFILTERS . ... ... 30 DECALS ... 61
THROTTLEBODY ... 31

FUELTANK . ... 32




PARTS CATALOG - 07/01

12 1 051-5000020 FRONT WHEEL ASSEMBLY

11 1 054-5001759 FRONT SPOKE KIT INCLUDED IN 051-5000020
10 1 839-5000540 NUT, FLANGE, M16X1.5

9 6 817-5000864 FHCS, M6X16,NYLKZINC

8 1 073-5000047 FRONT ROTOR

7 1 053-5000536 FRONT WHEEL RIM INCLUDED IN 051-5000020

6 1 053-5000028 FRONT RIM LOCK

5 1 053-5000029 FRONT RIM STRIP

4 1 053-5000030 FRONT INNER TUBE

3 1 053-5000031 FRONT TIRE

2 1 053-5000021 AXLE, FRONT WHEEL

1 1 | SEEFRONT HUB FRONT HUB ASSEMBLY INCLUDED IN 051-5000020
ITEM | QTY [ DEALER PART |MX FX|XC EX DESCRIPTION NOTES

NO |REQD NUMBER MODEL

FRONT WHEEL PARTS LIST




16 1 151-5000069 REAR WHEEL ASSEMBLY
15 1 154-5001758 REAR SPOKE KIT INCLUDED IN 151-5000069
14 6 841-5000713 FLAT WASHER, M8
13 6 831-5000140 LOCKNUT, M8
12 6 811-5000393 FHCS, M8X28 ZINC
1 183-5000339 REAR SPROCKET, 49 T
1 183-5000349 REAR SPROCKET, 51 T
1 183-5000357 REAR SPROCKET, 52 T
11 1 183-5000117 REAR SPROCKET, 50 T
10 1 183-5001847 MASTER LINK
9 1 183-5001601 DRIVE CHAIN (114 LINKS)
8 4 817-5000138 FHCS, M8X16, NYLKZINC
7 1 173-5000090 REAR ROTOR
6 1 153-5000076 REAR WHEEL RIM INCLUDED IN 151-5000069
5 1 153-5000077 REAR RIM LOCK
4 1 153-5000078 REAR RIM STRIP
3 1 153-5000079 REAR INNER TUBE
2 1 153-5000080 REAR TIRE
1 1 SEE REAR HUB REAR HUB ASSEMBLY INCLUDED IN 151-5000069
ITEM | QTY | DEALER PART [MX FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

REAR WHEEL PARTS LIST




PARTS CATALOG - 07/01

10 1 153-5000074 FRONT WHEEL SPACER

9 1 053-5000022 FRONT HUB

8 1 053-5000023 FRONT HUB BEARING SPACER

7 1 053-5000024 FRONT WHEEL SPACER-DISC SIDE

6 4 881-5000355 SEALED BEARING, 20X42X12

5 4 871-5000356 DOUBLE LIP SEAL, 32X42X4

4 1 153-5001091 REAR WHEEL SPACER

3 1 153-5000071 REAR HUB

2 1 153-5000072 REAR HUB BEARING SPACER

1 1 153-5000080 REAR WHEEL SPACER-DISC SIDE
ITEM | QTY | DEALER PART [MX FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

HUBS PARTS LIST




PARTS CATALOG - 07/01

FRONT FORK PARTS LIST




(5

[iy400

PARTS CATALOG - 07/01

59 | 1 |013-5001333 FRONT FORK SET EXCLUDES FORK GRDS

58 | AR |013-5000572 OHLINS FORK FLUID, 1LITER

57 | AR |012-500152€ FORK SERVICEKIT

56 1 |013-5000568 FORK INNER TUBE ASSY -RIGHT

55 | 2 |012-5000608 COMPRESSION ADJUSTER ASSY.

54 | 2 |013-5000607 COMPRESSION ADJUSTER O-RING

53 | 2 |012-500061C COMPRESSION SHIM SET

52 = 2 |013-5000611 FORK COMPRESSION PISTON

51 2 |013-5000606 FORK COMPRESSION PISTON O-RING

50 2 |013-5000603 COMPRESSION PISTON SHIM

49 = 2 013-5000604 COMPRESSION PISTON WAVE WSHR

48 = 4 013-5000558 FRONT WHEEL AXLE PINCH BOLT

47 | 1 013-5000567 FORK INNER TUBE ASSY-LEFT

46 = 6 013-5000556 FORK GUARD BOLT

45 ' 1 A SEETABLE|FORK GUARD SET

44 | 2 013-5000518 FORK INNER TUBE BUSHING

43 | 2 013-5000565 DAMPING CARTRIDGE TUBE

42 4 153-500008C LOCKNUT

41 ' 4 013-5000601 WASHER

40 ' 2 012-500060C MID VALVE SHIM SET

39 | 2 |013-5000598 FORK REBOUND PISTON RING

38 | 2 |013-5000597 FORK REBOUND PISTON

37 | 2 |012-5000594 REBOUND SHIM SET

36 | 2 |013-5000593 REBOUND ADJUSTER BODY

35 | 2 |013-5000592 REBOUND ADJINEEDLE SPRING

34 | 2 |013-5000591 REBOUND ADJ NEEDLE

33 | 2 |013-500059C REBOUND ADJ NEEDLE O-RING

32 | 2 |013-5000587 FORK TOP OUT SPRING

31 2 |013-500058¢ FORK DAMPER ROD

30 2 |013-5000586 FORK TOP OUT SPRING WASHER

29 | 2 |013-5000585 FORK DAMPER ROD BUSHING

28 | 2 |013-5000584 FORK DAMPER ROD SLEEVE O-RING

27 | 2 |013-5000583 FORK DAMPER ROD SLEEVE

26 = 2 |013-5000582 DAMPING CARTRIDGE TUBE CAP

25 | 2 |013-5000581 DAMPER ROD CIRCLIP

24 | 2 |013-500058C HY DRAULIC STOP COLLAR CIRCLIP

23 | 2 |013-500057C FORK HY DRAULIC STOP

22 | 2 |013-5000578 FORK HYDRAULIC STOP COLLAR

21 | 2 |013-5000577 FORK SPRING GUIDE

20 = 2 |012-5000575 REBOUND ADJUSTER ASSY.

19 | 2 013-5000576 REBOUND ADJUSTER O-RING

18 | 2 013-5000574 FORK REBOUND ADJUSTER ROD

17 | 2 013-5000564 FORK WIPER

16 | 2 013-500056C FORK SEAL RETAINING CIRCLIP

15 | 2 013-5000563 FORK SEAL

14 | 2 013-5000562 FORK SEAL RETAINING WASHER

13 | 2 013-5000548 FORK OUTER TUBE BUSHING SLEEVE

12 | 4 013-5000547 FORK OUTER TUBE BUSHING

11 | 2 013-5000561 FORK OUTER TUBE BUSHING CIRCLIP

10 | 2 013-5000005 FORK OUTER TUBE

9 2 013-500055¢ FORK OUTER TUBE DECAL

8 2 | SEETABLE FORK SPRING

7 2 013-5000553 FORK SPRING WASHER

6 2 013-5000552 FORK SPRING SPACER

5 2 013-5000546 FORK OUTER TUBE CAP O-RING 013-5000018 FORK GUARD SET - BLACK

4 2 013-5000545 FORK OUTER TUBE CAP 013-500122Z FORK GUARD SET - WHITE

3 2 013-5000551 FORK AIR BLEED SCREW O-RING 013-5000013FORK SPRING - 4.5 N'mm | OPTIONAL

2 2 013-500055C FORK AIR BLEED SCREW 013-5000014FORK SPRING - 4.7 N'mm | STANDARD|

1 2 013-5000548 FORK OUTER TUBE CAP NUT 013-5000015 FORK SPRING - 4.9 N'mm | OPTIONAL
ITEM|QTY| DEALER DEALER
NO. |REQ| PART NO. DESCRIPTION NOTES PART NO. DESCRIPTION NOTES

FRONT FORK PARTS LIST ADDITIONAL PARTS TABLE




PARTS CATALOG - 07/01

13 2 883-5000760 HEADSET BEARING

12 2 871-5000722 HEADSET SEAL

11 1 841-5000717 STEERER WA SHER

10 1 839-5000170 SLOTTED LOCKNUT

9 1 839-5000174 STEERER NUT

8 12 814-5000100 FHB, M8X45 mm

7 2 814-5000101 FHB, M12X35 mm, NLK

6 2 012-5000534 UPPER HANDLEBAR CLAMP

5 2 012-5000533 LOWER HANDLEBAR CLAMP

4 1 012-5000373 LOWER TRIPLE CLAMP ASSY

3 1 012-5000001 UPPER TRIPLE CLAMP

2 FRONT BRAKE GUIDE, UPPER ASSEMBLY SEE FRONT BRAKE GUIDE, UPPER

1 FRONT BRAKE GUIDE, LOWER ASSEMBLY | SEE FRONT BRAKE GUIDE, LOWER
ITEM | QTY | DEALER PART [MX FX XC EX DESCRIPTION NOTES

NO |REQD NUMBER MODEL

STEERING HEAD PARTS LIST




PARTS CATALOG - 07/01

8 2 814-5001184 FLNG HD BLT, M6X12, NLK

7 2 849-5000822 BRAKE LINE GUIDE TOPHAT

6 1 073-5001270 BRAKE GUIDE CLAMP

5 1 073-5000038 BRAKE GUIDE MOUNT ASSY

4 2 814-5001013 FLNG HD BLT, M6X16, NLK

3 1 073-5000824 FRONT BRAKE GUIDE MOUNT, UPPER

2 2 073-5000535 FRONT BRAKE GUIDE

1 1 073-5000132 FRONT BRAKE GUIDE MOUNT, LOWER
ITEM | QTY | DEALER PART [MX FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

BRAKE GUIDES PARTS LIST




=
(=
T
\%
<0

32 T 4 | 8I1-5000379 SHCS,MAX1Z ZINC
31 1 213-5000505 ENGINE STOP SWITCH
30 1 = 213-5000131 ENGINE START SWITCH
20 1 213-5000437 SWITCH CAP
28 1 | 2135001274 SWITCH CLAMP
27 1 213-5001009 CROSSBAR PAD - RED
26 1 | 213-5000317 CROSSBAR PAD - BLACK
25 1 | 212-5000120 HANDLEBAR
24 1 213-5000130 CLUTCH CABLE
23 1 | 213-5000785 CLUTCH LEVER PIVOT BOLT NUT INCLUDED IN 212-5000889
22 1 | 213-5000784 CLUTCH LEVER PVOT BOLT INCLUDED IN 212-5000889
21 1 | 213-5000787 CLUTCH LEVER PERCH CLAMP INCLUDED IN 212-5000889
20 2 | 819-5000786 FLANGE HEAD BOLT, M6x20 INCLUDED IN 212-5000889
19 | 1 = 213-5000127 CLUTCH LEVER PERCH INCLUDED IN 212-5000889
18 | 1 = 213-5000129 CLUTCH CABLE ADJUSTER INCLUDED IN 212-5000889
17 | 1 = 213-5000780 CLUTCH CABLE ADJUSTER BOOT INCLUDED IN 212-5000889
16 | 1 = 213-5000128 CLUTCH LEVER BOOT INCLUDED IN 212-5000889
15 | 1 = 153-5000080 CLUTCH LEVER INCLUDED IN 212-5000889
14 | 1 212-5000889 CLUTCH LEVER ASSEMBLY
13 | 1 = 213-5000125 THROTTLE CABLE
12 | 2 819-5000786 FLANGE HEAD BOLT, M6X20 mm INCLUDED IN 212-5000474
11 | 1 = 213-5000123 THROTTLE HOUSING BOOT INCLUDED IN 212-5000474
10 | 1 = 213-5001590 THROTTLE CABLE ADJ BOOT INCLUDED IN 212-5000474
9 | 1 = 213-5001369 THROTTLE CABLE ADJUSTER INCLUDED IN 212-5000474
8 | 2  213-5001368 THROTTLE PULLEY COVER SCRW INCLUDED IN 212-5000474
7 | 1 213-5001367 THROTTLE PULLEY COVER INCLUDED IN 212-5000474
6 | 1  213-5001366 THROTTLE PULLEY BUSHING INCLUDED IN 212-5000474
5 | 1 | 213-5001365 THROTTLE PULLEY INCLUDED IN 212-5000474
4 1 | 213-5000488 THROTTLE HOUSING SET INCLUDED IN 212-5000474
3 | 1 | 213-5000124 THROTTLE TUBE INCLUDED IN 212-5000474
2 | 1 213-5000121 HANDLEBAR GRIP SET
1 1 212-5000474 THROTTLE ASSEMBLY

TEM ] QTY | DEALER PART [MX FX XC EX
No |REop|  NUMBER VODE DESCRIPTION NOTES

HANDLEBAR & CONTROLS PARTS LIST




PARTS CATALOG - 07/01

¢

15 AR 073-5000268 NISSIN BRAKE GREASE, 2 GRAM AS REQUIRED

14 1 073-5000046 FT BRAKE LEV ER RETURN SPRING INCLUDED IN 072-5000032

13 1 073-5000044 FT BRAKELEVER INCLUDED IN 072-5000032

12 1 073-5000103 FT BRAKE LEVER RUBBER COVER INCLUDED IN 072-5000032

11 1 073-5000043 FT BRAKE MSTR CYL BOOT INCLUDED IN 072-5000032/5000033]
10 1 073-5000099 FT BRAKE MSTR CYL CIRCLIP INCLUDED IN 072-5000032/5000033]
9 1 072-5000033 FT BRAKE MSTR CYL KIT INCLUDED IN 072-5000032
8 1 072-5000045 FT BRAKELEVER ADJ BOLT KIT INCLUDED IN 072-5000032
7 1 072-5000041 FT BRAKELEVER PIVOT BOLT KIT INCLUDED IN 072-5000032
6 1 072-5000042 FT BRAKEMSTR CYL CLAMP KIT INCLUDED IN 072-5000032
5 1 072-5000040 FT BRAKE MASTER CYL CAPKIT INCLUDED IN 072-5000032
4 2 819-5000538 BRAKE LINE BANJO BOLT
3 4 849-5001549 CRUSH WASHER
2 1 073-5000039 FT BRAKE LINE
1 1 072-5000032 FT BRAKE MASTER CYL ASSY

ITEM | QTY [ DEALER PART |MX FX XC EX DESCRIPTION NOTES

NO |REQD NUMBER MODEL

FRONT BRAKE MASTER CYLINDER PARTS LIST

10




PARTS CATALOG - 07/01

11 1 072-5000055 BRAKE CALIPER BLEEDER KIT

10 1 073-5000052 SLIDE PIN BOOT - LARGE

9 1 072-5000054 FRONT BRAKE PAD PIN KIT

8 1 073-5000049 FRONT BRAKE PAD SPRING

7 AR 073-5000268 NISSIN BRAKE GREASE, 2 GRAM AS REQURIED

6 1 073-5000050 SLIDE PIN BOOT - SMALL

5 2 814-5000863 FLANGE HEAD BOLT, M8X40 mm

4 1 072-5000035 FRONT BRAKE CALIPER PAD KIT

3 1 072-5000036 FRONT BRAKE CALIPER PISTON KIT

2 1 073-5000048 FRONT BRAKE CALIPER BRACKET

1 1 072-5000034 FRONT BRAKE CALIPER ASSEMBLY
ITEM | QTY [ DEALER PART |MX FX|XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

FRONT BRAKE CALIPER PARTS LIST

11




PARTS CATALOG - 07/01

6 2 871-5000375 SEAL, 15X21X3 INCLUDED IN 173-5001226
5 1 819-5000399 BOLT, BRAKE PEDAL
4 1 804-5000413 RR BRAKE COTTER PIN
3 1 173-5000109 BRAKE PEDAL Y OKE PIN INCLUDED IN 173-5001226
2 1 173-5000112 SPRING, BRAKE PEDAL
1 1 173-5001226 REAR BRAKE PEDAL
ITEM | QTY | DEALER PART [MX EX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL
REAR BRAKE PEDAL PARTS LIST

12




PARTS CATALOG - 07/01

16 1 836-5000434 NUT, FLANGE, M6

15 1 814-5001013 FLANGE HEAD BOLT, M6 X 16

14 2 811-5000126 SHCS, M8 X 20

13 4 849-5001549 CRUSH WASHER

12 2 819-5000538 BRAKE LINE BANJO BOLT

11 1 173-5001268 RR BRAKE MSTR CYL GUARD

10 1 173-5000537 REAR BRAKE LINE

9 1 171-5000102 RR BRAKE MSTR CYL ASSY

8 AR 073-5000268 NISSIN BRAKE GREASE, 2 GRAM AS REQUIRED

7 1 172-5000085 RR BRAKE RESERVOIR ASSY

6 1 172-5000104 RR BRAKE RESERV OIR HOSE KIT

5 1 172-5000105 RR BRAKE MSTR CY L ELBOW KIT

4 1 173-5000107 RR BRAKE MSTR CYL BOOT

3 1 173-5000267 RR BRAKE MSTR CYL PISTON CIRCLIP

2 1 172-5000106 RR BRAKE MSTR CY L PUSHROD KIT

1 1 172-5000086 RR BRAKE MASTER CYL KIT
ITEM | QTY | DEALER PART [MX FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

REAR BRAKE MASTER CYLINDER PARTS LIST

13




PARTS CATALOG - 07/01

10 1 172-5000082 REAR BRAKE PAD SET

9 1 073-5000052 SLIDE PIN BOOT - LARGE

8 1 072-5000055 BRAKE CALIPER BLEEDER KIT

7 AR 073-5000268 NISSIN BRAKE GREASE, 2 GRAM AS REQUIRED

6 1 073-5000050 SLIDE PIN BOOT - SMALL

5 1 172-5000081 REAR BRAKE CALIPER ASSEMBLY

4 1 173-5000096 REAR BRAKE CALIPER BRACKET

3 1 172-5000098 REAR BRAKE PAD PIN KIT

2 1 173-5000091 REAR BRAKE PAD SPRING

1 1 172-5000083 REAR BRAKE CALIPER PISTON KIT
ITEM | QTY | DEALER PART [MX FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

REAR BRAKE CALIPER PARTS LIST

14




24 1 891-5001638 BREATHER HOSE, .250X.375X34.5 IN
23 1 872-5000487 O-RING, 2-012

22 1 872-5000828 O-RING, 2-016

21 1 872-5000304 O-RING, 009

20 1 841-5000713 FLAT WASHER, M8

19 1 836-5000140 LOCKNUT, M8

18 2 831-5000140 LOCKNUT, M8

17 1 817-5000137 FHCS, M6X16 ZINC

16 1 814-5001184 FLNG HD BLT, M6X12,NLK

15 1 814-5000863 FLNG HD BLT, M8X40,NY LK

14 1 814-5000728 FLNGE HEAD BOLT, M8X55

13 1 814-5000111 FLNG HD BLT, M8X50 NY LK

12 1 811-5001629 SHCS, M8X65, ZINC

11 1 203-5001092 RT SWNGRM MOUNT PLUG

10 1 203-5001374 CHAIN ROLLER SPACER Before VIN #224, use as required

9 1 203-5001589 STRUT,FORGED

8 1 203-5000724 ENGINE OIL FILLER PLUG

7 2 153-5000080 DRIVE CHAIN ROLLER

6 1 203-5000233-E ENGINE OIL FITTING

5 1 203-5000480 DRAIN FITTING

4 4 833-5000190 THREADED INSERT, M8

3 1 833-5001593 INSERT, M8

2 7 833-5000888 RIVNUT, M6

1 1 | 201-5000520-15 MAIN FRAME
ITEM | QTY | DEALER PART [MX FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

MAINFRAME PARTS LIST

15




PARTS CATALOG - 07/01

6 2 203-5000868 U-SHAPE ISOLATION BLOCK
5 2 815-6000116 BOLT, SHOULDER, M8X15 mm efore VIN # 224, Use 815-5000139
4 2 815-5000139 SHLDR SS,M10X12,NLKZC
3 1 833-5001593 THREADED INSERT, M8 INCLUDED IN 201-5000523
2 7 833-5000888 RIVNUT, M6 INCLUDED IN 201-5000523
1 1 201-5000523 SUBFRAME WELDMENT
ITEM | QTY | DEALER PART [MX FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL
SUBFRAME PARTS LIST

16




(= [Ly4a00 PARTS CATALOG - 07/01

7 2 814-5000612 FLNG HD BLT, M8X35, NY LK
6 4 811-5000134 SHCS DGPT. M8X20, ZNCNLK
5 2 814-5000527 FLNG HD BLT, M10X90, NLK
4 6 833-5000190 THREADED INSERT, M8 INCLUDED IN 201-5000521/5000522
3 8 833-5000888 RIVNUT, M6 INCLUDED IN 201-5000521/5000522
2 1 201-5000522 FRAME RAIL, LEFT
1 1 201-5000521 FRAME RAIL, RIGHT
ITEM | QTY | DEALER PART |MX FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL
FRAME RAIL PARTS LIST

17



PARTS CATALOG - 07/01

8 2 812-5001264 BHCS, M10X25, NYLKZNC
7 1 203-5000530 FOOTPEG BRACKET, LEFT
6 1 203-5000526 FOOTPEG, LEFT
5 1 841-5000713 FLAT WASHER, M8 INCLUDED IN 202-5000532
4 1 804-5000400 COTTER PIN, 2.5X20 INCLUDED IN 202-5000532
3 1 203-5000985 FOOTPEG SPRING, LEFT INCLUDED IN 202-5000532
2 1 203-5000986 FOOTPEG PIVOT PIN INCLUDED IN 202-5000532
1 1 202-5000532 LEFT FOOTPEG HARDWARE KIT

ITEM | QTY [ DEALER PART |MX FX|XC EX

NO |REQD NUMBER MODEL DESCRIPTION NOTES

LEFT FOOTPEG PARTS LIST

8 2 812-5001264 BHCS, M10X25, NYLKZNC
7 1 203-5000529 FOOTPEG BRACKET, RIGHT
6 1 203-5000525 FOOTPEG, RIGHT
5 1 841-5000713 FLAT WASHER, M8 INCLUDED IN 202-5000531
4 1 804-5000400 COTTER PIN, 2.5X20 INCLUDED IN 202-5000531
3 1 203-5000984 FOOTPEG SPRING, RIGHT INCLUDED IN 202-5000531
2 1 203-5000986 FOOTPEG PIVOT PIN INCLUDED IN 202-5000531
1 1 202-5000531 RIGHT FOOTPEG HARDWARE KIT

ITEM | QTY | DEALER PART [MX FX XC EX DESCRIPTION NOTES

NO |REQD NUMBER MODEL

RIGHT FOOTPEG PARTS LIST

18




N Wh o N 00O

=

PP ABRANNRPNRPRPRPRPNNRPRRPRPRPPRPRPRPRPRPIEANNDNMNNDDEER

=

813-5000421
253-5000757
253-5000755
253-5000756
253-5000758
253-5000759
253-5000754
849-5001470
253-5000115
841-5000716
832-5000541
173-5000087
173-5000088
253-5000231
153-5000070
252-5000743
253-5000114
253-5000113
253-5000144

253-5000145-04

253-5000143

253-5000142-13

804-5001008
841-5000439
814-5000423
814-5001184
836-5001957
836-5000434
824-5001468
824-5000726
833-5000189
832-5000152
254-5000814

HEX HEAD SET SCREW M8X50 mm
SWINGARM PIVOT THRUST WA SHER
SWINGARM PIVOT BRNG, INR SPCR
SWINGARM PIVOT NEEDLE BEARING
BEARING, THRUST

SWINGARM PIVOT OUTER SEAL
SWINGARM PIVOT INNER SEAL
TOP-HAT WASHER, BUFFER, M6
DRIVE CHAIN GUIDE BLOCK
WASHER, REAR AXLE

NUT, REAR AXLE

REAR BRAKE LINE GUIDE - FRONT
REAR BRAKE LINE GUIDE - REAR
REAR AXLE BLOCK

AXLE, REAR WHEEL

SWINGARM WELDMENT

DRIVE CHAIN GUIDE SHELL
SWINGARM BUFFER

SWINGARM PIVOT OUTER SPACER
SWINGARM PIVOT INNER SPACER
REAR AXLE ADJUSTER BLOCK
SWINGARM PIVOT BOLT

COTTER PIN, 4X36

FLAT WASHER, M14

FLANGE-HEAD BOLT, M6X50 - NYLOK

FLANGE-HEAD BOLT, M6X12

NUT, HEX FLANGE, M8

NUT, HEX FLANGE, M6

PHILLIPS HD SCREW, M6X16,NY LOK
PHILLIPS HD SCREW, M5X8,NY LOK
THREADED INSERT, M6

LOCKNUT, M14 X 1.5

SWINGARM BEARING & SEAL KIT

INCLUDED IN 254-5000814
INCLUDED IN 254-5000814
INCLUDED IN 254-5000814
INCLUDED IN 254-5000814
INCLUDED IN 254-5000814
INCLUDED IN 254-5000814

INCLUDED IN 254-5000814
INCLUDED IN 254-5000814

ITEM
NO

QTY
REQD

DEALER PART
NUMBER

MX| FX | XC EX
MODEL

DESCRIPTION

NOTES

SWINGARM PARTS LIST

19




~®

18 1 814-5000119 FLANGE BOLT, M10 X 58
17 1 814-5000424 FLANGE BOLT, M10 X 70
16 4 841-5000715FLAT WASHER, M10
15 2 831-5000146 LOCKNUT, M10
14 1 101-500182C REAR SHOCK ABSORBER
13 1 103-5000065 SHOCK SPRING RETAINER
12 1 see table |REAR SHOCK SPRING
11 1 103-5001299 SHOCK SPRING SLEEVE
10 2 103-5001298 SHOCK SPRING SLEEVE CIRCLIP
9 1 |103-5001296 SHOCK SPRING SEAT WASHER
8 1 |103-5000064 SHOCK SPRING SEAT
7 1 |103-5001295 SHOCK SPRING PRELOAD LOCK RING
6 1 |103-500133C RESERVOIR BODY OHLINS DECAL
5 1 |103-5001331 RESERVOIR BODY WRNG DECAL 103-5000059RR SHOCK SPRING - 95 N'mm | OPTIONAL
4 2 103-5001291 SHOCK MOUNT BEARING 103-5000060RR SHOCK SPRING - 100 N/'mm OPTIONAL
3 2 103-5001288 SHOCK MOUNT BEARING CIRCLIP 103-5000061 RR SHOCK SPRING - 105 N/mm OPTIONAL
2 4 103-5001289 SHOCK MOUNT BEARING SEAL 103-5001431RR SHOCK SPRING - 110 N/'mm STANDARD
1 4 103-5001290 SHOCK MOUNT BEARING SPACER 103-500143ZRR SHOCK SPRING - 115 N/mm OPTIONAL
ITEM]QTY| DEALER DEALER
NO. |REQ| PART NO. DESCRIPTION NOTES PART NO. DESCRIPTION NOTES
REAR SHOCK PARTS LIST ADDITIONAL PARTS TABLE

20




PARTS CATALOG - 07/01

7 2 849-5001514 TOP-HAT WASHER, PLASTIC
6 2 849-5001531 TOP-HAT WASHER, PLASTIC
5 2 814-5001013 FLNG HD BLT, M6X16,NLK
4 2 814-5000093 FLNG HD BLT, M6X25,NY LK
1 303-5001572 NUMBER PANEL, RIGHT, RED
3 1 303-5001573 NUMBER PANEL, RIGHT, BLACK
1 303-5001574 NUMBER PANEL, LEFT, RED
2 1 303-5001575 NUMBER PANEL, LEFT, BLACK
1 1 303-5000147 SEAT-BLACK
ITEM | QTY | DEALER PART [MX FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL
SEAT & PLATES PARTS LIST

21




PARTS CATALOG - 07/01

1 303-5001568 RADIATOR SHROUD, RIGHT, RED
5 1 303-5001569 RADIATOR SHROUD, RIGHT, BLACK
1 303-5001570 RADIATOR SHROUD, LEFT, RED
4 1 303-5001571 RADIATOR SHROUD, LEFT, BLACK
3 6 849-5001531 TOP-HAT WASHER,PLASTIC
2 4 814-5001612 PHLPS HD SCRW, M6X12
1 2 814-5000095 FHB, M6X20, NY LK
ITEM | QTY [ DEALER PART |MX FX|XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

RADIATOR SHROUDS PARTS LIST

22




1 303-5001563 FRONT FENDER, RED
8 1 303-5001565 FRONT FENDER, BLACK
1 303-5001566 FRONT NUMBER PLATE, RED
7 1 303-5001567 FRONT NUMBER PLATE, BLACK
6 1 849-5001531 TOP-HAT WASHER,PLASTIC
5 2 814-5001184 FLNG HD BLT, M6X12, NLK
4 4 849-5001514 TOP-HAT WASHER
3 5 841-5000192 FLAT WASHER, M6
2 1 839-5001512 FENDER NUT, M6
1 4 814-5001013 FLNG HD BLT, M6X16, NLK
ITEM | QTY [ DEALER PART |MX FX|XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

FRONT FENDER & FRONT PLATE PARTS LIST

23




PARTS CATALOG - 07/01

6 1 303-5000156 GLIDE PLATE
1 303-5001576 REAR FENDER, RED

5 1 303-5001577 REAR FENDER, BLACK

4 4 849-5001531 TOP-HAT WASHER

3 4 839-5001348 GUIDE PLATE NUT

2 4 839-5001720 FENDER NUT, M6

1 6 814-5001184 FLNG HD BLT, M6X12, NLK
ITEM | QTY | DEALER PART [MX FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

REAR FENDER & SKID PLATE PARTS LIST

24




25 1 303-5001771 MUD FLAP TENSIONER

24 2 849-5001514 TOP HAT WASHER

23 1 849-5001241 RIVET WASHER

22 1 843-5001584 WASHER, M5

21 1 841-5001561 WASHER, M5

20 4 839-5001512 FENDER NUT, M6

19 2 839-5000153 FENDER NUT, M6

18 1 831-5001562 LOCKNUT, M5

17 1 829-5001559 HCS, M5X20

16 1 814-5001677 FLNG HD BLT, M6X16

15 1 814-5001184 FHB, M6X12

14 2 814-5000350 FHB, M6X30

13 2 814-5000095 FHB, M6X20

12 2 812-5000141 BHCS, M6X12 ZINC

11 5 805-5001240 FUSE HOLDER RIVET

10 1 473-5001558 ECM MOUNT PLATE

9 1 472-5001767 ELECTRONIC CONTROL MODULE

8 1 463-5000723 BATTERY

7 1 463-5000495 VOLTAGE RECTIFIER/REGULATOR

6 1 443-5001435 FUSE HOLDER

5 1 443-5000887 FUSE, 10 AMP

4 1 303-5001153 BATTERY BRACKET

3 1 303-5000154 MUD FLAP

2 2 203-5000777 ISOLATION STRIP, 55 X 25.4 mm

1 1 303-5001554 BATTERY PLATE
ITEM | QTY [ DEALER PART |MX FX|XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

BATTERY PLATE PARTS LIST

25




PARTS CATALOG - 07/01

As Required
(——»o

16 AR 841-5001721 WASHER, M6 AS REQUIRED
15 2 819-5000729 ETHS M6X28 mm

14 1 492-5000011 STARTER MOTOR 12V 0.65KW

13 1 441-5000187-11 MAIN WIRE HARNESS

12 1 473-5000457 MAIN RELAY S MOUNTING PLATE

11 2 473-5000411 MAIN POWER RELAY

10 2 817-5000596 FHCS, M5X12 mm, ZINC

9 2 836-5000570 NUT, HEX FLANGE, M5

8 1 463-5000855 POSITVE BATTERY CABLE

7 1 463-5000854 NEGATIVE BATTERY CABLE

6 1 493-5000856 STARTER MOTOR CABLE

5 1 463-5000850 STARTER SOLENOID

4 2 836-5000434 NUT, HEX FLANGE, M6

3 2 814-5000093 FLANGE-HEAD BOLT, M6X25 mm

2 1 814-5001013 FLANGE-HEAD BOLT, M6X16 mm

1 2 813-5000378 FLANGE-HEAD BOLT, M5X12 mm
ITEM | QTY | DEALER PART |MX|FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

ELECTRICAL PARTS LIST

26




PARTS CATALOG - 07/01

15 4 842-5001524 LOCK WASHER, M6, ZINC
14 1 611-5001703 EXHAUST ASSEMBLY
13 3 849-5001701 HEADER SHROUD WASHER, FIBER INCLUDED IN 611-5001703
12 3 814-5001700 HEADER SHROUD BOLTS INCLUDED IN 611-5001703
11 1 613-5001699 EXHAUST, HEADER SHROUD INCLUDED IN 611-5001703
10 4 836-5001605 NUT, HEX FLANGE, M6-12PT
9 1 814-5000612 FLANGE BOLT, M8X35
8 1 803-5000803 GROMMET, SILENCER
7 1 849-5001455 TOP-HAT WASHER, SILENCER
6 1 841-5001451 FENDER WASHER, M8
5 2 849-5001345 EXHAUST CRUSH WA SHER
4 2 814-5000095 FLANGE BOLT, M6X20
3 1 613-5001760 EXHAUST, SILENCER INCLUDED IN 611-5001703
2 1 613-5001698 EXHAUST, HEADER PIPE INCLUDED IN 611-5001703
1 2 613-5001702 SPRING, EXHAUST INCLUDED IN 611-5001703
ITEM | QTY [ DEALER PART |MX FX|XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

EXHAUST PARTS LIST

27




PARTS CATALOG - 07/01

14 1 892-5000185-C RADIATOR OV ERFLOW TUBE

13 4 861-5000543 HOSE CLAMP, 14-27MM

12 4 | 849-5000719-03 TP-HT WASHER

11 6 841-5000192 FLAT WASHER, M6

10 2 839-5000323 TINNERMAN CLIP

9 2 814-5001184 FLNG HD BLT, M6X12,NLK

8 4 814-5000093 FLNG HD BLT, M6X25,NY LK

7 4 803-5000178 GROMMET, 3/8 ID

6 1 403-5001511 RADIATOR DRAIN PLUG

5 1 403-5001464 COOLANT HOSE, RAD TO WATER PUMP

4 1 403-5001463 COOLANT HOSE, RAD TO OUTLET CVR

3 1 403-5000542 RADIATOR CAP

2 1 403-5001811 RADIATOR GUARD Before VIN # 285, Use 403-

1 1 | 401-5000176-03 RADIATOR
ITEM | QTY [ DEALER PART |MX FX|XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

RADIATOR PARTS LIST

28




PARTS CATALOG - 07/01

10 1 872-5000487 O-RING, 2-012
9 1 861-5001149 CLAMP, BAND
8 3 841-5000192 FLAT WASHER, M6
7 3 814-5000095 FLNG HD BLT, M6X20, NYLK
6 6 805-5001238 RIVET AB4-6CLD INCLUDED IN 603-5001035-05
5 2 603-5001239 INTAKE END RETAINING RING INCLUDED IN 603-5001035-05
4 1 603-5001236 SEALING TAPE
3 1 | 603-5001035-03 AIRBOX
2 1 603-5000989 AIR FUNNEL INCLUDED IN 603-5001035-05
1 1 473-5000403 AIR TEMPERATURE SENSOR
ITEM | QTY [ DEALER PART |MX FX|XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

AIRBOX PARTS LIST

29




PARTS CATALOG - 07/01

5 1 841-5000192 FLAT WASHER,M6

4 1 814-5000862 FHB, M6X40

3 2 805-5000796 AIR FLTR HLD DOWN RIVET

2 1 603-5000394 MAIN AIR FILTER

1 1 603-5000327 MAIN AIR FILTER HOLD DOWN
[TEM | QTY | DEALER PART [MX FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

MAIN AIR FILTER PARTS LIST

3 1 841-5000192 FLAT WASHER,M6

2 1 814-5000862 FHB, M6X40

1 1 603-5001234 AIRBOX FILTER
ITEM | QTY | DEALER PART [MX EX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

AIRBOX FILTER PARTS LIST

30




PARTS CATALOG - 07/01

24 1 603-5001148 COUPLING, THROTTLE BODY
23 2 861-5001149 CLAMP, BAND
22 1 603-5001346 IDLE ADJUSTMENT THUMBWHEEL
21 2 871-5001745 SEAL, DOUBLE LIPPED, 8X16X6MM
20 1 853-5001564 CIRCLIP, 7mm (STAINLESS)
19 1 842-5000959 LOCK WASHER, M8
18 1 834-5001581 NUT, HEX M8 X 1.0
17 1 829-5001743 IDLE ADJUSTMENT SCREW
16 2 829-5001788 PHILIPS OVAL SCREW, M3X8 mm
15 2 812-5001489 BHCS, M4 X 0.7 X 12
14 3 812-5001473 BHCS, M4 X 0.7 X 8
13 1 603-5001401 THROTTLE BODY SLEEVE
1 603-6000352 X THROTTLE CABLE STOP
12 1 603-5001354 THROTTLE CABLE STOP
11 1 603-5001142 THROTTLE SPRING SLEEVE
10 1 603-5000827 SPRING, IDLE ADJUST THUMBWHEEL
9 2 881-5001744 BEARING, THROTTLE SHAFT
1 603-5001956 X THROTTLE CABLE PULLEY MX OPTIONAL
8 1 603-5000825 THROTTLE CABLE PULLEY
7 2 603-5000704 WASHER,THROTTLE ROD
1 603-6000351 X THROTTLE CABLE PULLEY STOP PLATE
6 1 603-5000703-06 THROTTLE CABLE PULLEY STOP PLATE
5 1 603-5000699-02 THROTTLE PLATE
4 1 603-5000697-05 THROTTLE PLATE SHAFT
3 1 603-5001747 THROTTLE BODY
2 1 603-5000688 THROTTLE SPRING
1 1 473-5000409 THROTTLE POSITION SENSOR
1 603-6000653 X THROTTLE BODY ASSEMBLY DOES NOT INCLUDE #23 & #24
1 603-5001139 X THROTTLE BODY ASSEMBLY DOES NOT INCLUDE #23 & #24
ITEM | QTY | DEALER PART |MX FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL
THROTTLE BODY PARTS LIST

31




26 1 353-5001778 FUEL PICKUP FILTER

25 1 895-5001776 FUEL PICKUP FITTING

24 1 864-5001607 OETIKER HOSE CLAMP, 12.3 mm

23 1 891-5000844 FUEL HOSE, 6.4MM ID, 265mm TANK TO REGULATOR
22 1 891-5001782 HOSE, FUEL, 6.4X51.0 MM

21 1 894-5001779 HOSE, FUEL, FILTER TO PUMP FILTER TO PUMP
20 1 894-5001777 FUEL PICKUP TUBE

19 4 861-5000793 HOSE CLAMP, 5.6-16 mm

18 1 891-5000175 FUEL TANK BREATHER HOSE

17 2 872-5001137 O-RING, 008

16 1 849-5000799 TOP-HAT WASHER, FUEL TANK TAB

15 1 849-5000765 TOP-HAT WASHER, SEAT PAN

14 2 841-5000192 FLAT WASHER, M6

13 2 817-5000137 FHCS, M6X16 ZINC

12 1 814-5000862 FLNG HD BLT, M6X40 mm

11 1 803-5000802 GROMMET, FUEL TANK

10 1 353-5001674 FUEL FILTER

9 1 353-5001625 SEAT CATCH

8 1 353-5000873 FUEL TANK CAP GASKET

7 1 353-5000325 FUEL TANK MALE BARBED INLET

6 1 353-5000324 BARBED FUEL FITTING, 90 DEG.

5 2 353-5000226 FEMALE QUICK DISCONNECT

4 1 353-5000169 FUEL TANK CAP

3 1 | 351-5001555-05 FUEL TANK

2 1 203-5001696 ISOLATION STRIP, 55 X 12 mm

1 3 203-5000777 ISOLATION STRIP, 55 X 25.4 mm
ITEM | QTY | DEALER PART |MX FX XC/EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

FUEL TANK PARTS LIST

32




PARTS CATALOG - 07/01

12 2 861-5001789 HOSE CLAMP, 37-51 mm
11 2 849-5001642 WASHER, SERRATED, SIZE 6
10 4 849-5001549 WASHER, CRUSH,ALUMINUM
9 2 849-5001543 WASHER, NYLON
8 2 834-5001641 NUT, HEX, 6
7 2 814-5000095 FLNG HD BLT, M6X20,NY LK
6 2 353-5001541 ISOLATION STRIP, FUEL PUMP
5 2 353-5001502 BANJO BOLT
4 2 353-5001501 BANJO FITTING
3 1 353-5001285 FUEL PUMP PIGTAIL
2 1 353-5000449 FUEL PUMP BRACKET
1 1 352-5000168 FUEL PUMP
ITEM | QTY | DEALER PART |MX|FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

FUEL PUMP PARTS LIST

33




(= [Ly4a00 PARTS CATALOG - 07/01

9 1 891-5000844 FUEL HOSE, 6.4 mm ID, 265 mm TO FUEL REGULATOR
8 1 891-5000843 FUEL HOSE, 6.4 mm ID, 60 mm
7 1 891-5000841 FUEL HOSE, 6.4 mm ID, 110 mm TO FUEL PUMP
6 1 353-5000478 FUEL INJECTOR BASE, RIGHT
5 1 353-5000812 FUEL INJECTOR BASE, LEFT
4 2 836-5001458 NUT, HEX FLANGE, M3
3 2 353-5000171 FUEL INJECTOR CLIP
2 2 351-5000166 FUEL INJECTOR
1 4 864-5001607 OTKR HOSE CLAMP, 12.3mm
ITEM | QTY | DEALER PART [MX FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL
FUEL INJECTORS PARTS LIST

34



O—C

PARTS CATALOG - 07/01

13 1 891-5000962 VACUUM HOSE, 5/32" ID 185mm AIRBOX TO "T"
12 1 891-5001594 VACUUM HOSE, 5/32" ID, 355mm REGULATOR TO "T"
11 1 891-5001595 VACUUM HOSE, 5/32" ID 609mm ECUTO"T"
10 1 895-5001596 T FITTING

9 1 352-5000395 FUEL PRESSURE REGULATOR

8 1 851-5000836 INTERNAL RETAINING RING, 36mm

7 1 353-5001544 FUEL REGULATOR HOUSING - PLASTIC

6 2 803-5001578 GROMMET, FUEL REGULATOR

5 2 849-5001579 TOP HAT WASHER, FUEL REGULATOR

4 2 814-5000093 FLANGE-HEAD BOLT, M6X25

3 2 891-5000844 FUEL HOSE, 6.4MM ID, 265mm

2 1 353-5000325 MALE BARBED INLET

1 4 864-5001607 OETIKER HOSE CLAMP, 12.3mm
ITEM | QTY | DEALER PART [MX EX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

FUEL PRESSURE REGULATOR PARTS LIST

35




PARTS CATALOG - 07/01

22 2 864-5001610 HOSE CLAMP, DOUBLE WIRE
21 1 891-5001352 HOSE, BREATHER TO STARTER
20 1 891-5001351 HOSE, BREATHER TO FRAME
19 1 513-5000916 CAM COVER GASKET SET INCLUDES #7, #8, #9, #18
18 1 872-5000915 O-RING, 2-023
17 1 819-5001101 ETHS, M5X12 mm, ZINC
16 1 483-5000196 IGNITION COIL ASSEMBLY
15 1 483-5001281 SPARK PLUG - CR8EK
14 1 483-5000853 COIL SEAL- UPPER
13 1 483-5000852 COIL HOLD DOWN
12 1 | 807-6000393-02 X PLUG INCLUDED IN 552-6000496
11 4 811-5001941 SCKTHD HEX SCREW, M5X0.8X20
10 2 811-5001942 SCKTHD HEX SCREW, M5X0.8X35
9 1 513-5000914 CAM COVER RBR LEFT SIDE
8 1 513-5000913 CAM COVER RBR INTAKE
7 1 513-5000912 CAM COVER RBR EXHAUST
6 1 872-5000652 O-RING,2-017
5 1 811-5001940 SHCS ,M5 X 0.8 X 16
4 2 | 808-5001043-02 BREATHER NIPPLE INCLUDED IN 552-5001126
3 1 801-5001136 SPLIT DOWEL PIN,5X10 INCLUDED IN 552-5001126
2 1 473-5000412 CAM POSITION SENSOR
1 552-6000496 X CAM COVER
1 1 552-5001126 X CAM COVER
ITEM | QTY | DEALER PART [MX FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL
CAMSHAFT COVER PARTS LIST

36




PARTS CATALOG - 07/01

21 8 811-5001482 SHCS, M6X25 mm

20 4 836-5001182 NUT, HEX FLANGE, M10

19 4 841-5000770 FLAT WASHER, M10 STEEL
18 2 836-5001957 NUT, FLANGE, M8

17 2 841-5000713 FLAT WASHER, M8

16 2 816-5000426 STUD, M8

15 1 817-5001671 FHCS ,M6X1.0X45

14 1 817-5001454 FHTS,M5X0.8X25

13 2 593-5001259 OIL TRANSFER TUBE

12 2 872-5000482 O-RING, 2-011

11 1 513-5001861 IDLER GEAR BRACKET

10 2 872-5000487 O-RING, 2-012

9 1 513-5000252 CAMSHAFT IDLER GEAR 31T

8 1 883-5001007 NEEDLE BEARING,12X16X10

7 2 844-5001724 THRUST WASHER,12X20X.08

6 4 816-5001523 STUD, M6 X 35

5 2 801-5001136 SPLIT DOWEL PIN, 5X10

4 2 816-5001457 STUD, M3 X 12

3 1 872-5001461 O-RING, 2-111

2 1 473-5000408 COOLANT TEMPERATURE SENSOR

1 1 502-5001446 CYLINDER HEAD SUB ASSY
ITEM | QTY | DEALER PART [MX FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

CYLINDER HEAD PARTS LIST

37




PARTS CATALOG - 07/01

38



PARTS CATALOG - 07/01

30 SEETABLE VALVEADJUSTMENT SHIM 503-5001715 Valve Shim,2.05
29 1 871-5001749 | SEAL, 12X25X5 mm 503-5001714 Valve Shim,2.10
28 1 801-5000792 SOLID DOWEL PIN 5X24 503-5001713 Valve Shim,2.15
27 2 883-5000506 NEEDLE BEARING,16X24X13 503-5001665 | Valve Shim,2.20
26 2 881-5000498 BALL BEARING 503-5001666 | Valve Shim,2.25
25 1 871-5001355 OIL SEAL:16X24X5 503-5001667 Valve Shim,2.30
24 1 871-5000465 OIL SEAL,14X25X5 503-5001668 Valve Shim,2.35
23 2 871-5000464 OIL SEAL,40X62X6 503-5001669 Valve Shim,2.40
22 2 811-5001488 'SHCS, M12X 1.25X 25 503-5001670 Valve Shim,2.45
21 4 801-5001676 'BEARING, ROLLER, 3X9.8MM 503-5001186 Valve Shim,2.50
20 2 801-5001406 'DOWEL PIN, 2X20 503-5001187 Valve Shim,2.55
19 1 513-5000253 IDLER GEAR SHAFT 503-5001188 Valve Shim,2.60
18 1 513-5000251 ' CMSHFT DRV GR SHAFT 503-5001189 Valve Shim,2.65
17 2 513-5000249 'CAM GEAR 503-5001190 | Valve Shim,2.70
16 1 513-5000247-09 INTAKE CAMSHAFT 503-5001191 Valve Shim,2.75
15 1 512-5001756 ' EXHAUST CAMSHAFT ASSY 503-5001192 Valve Shim,2.80
14 4 503-5000874 'RETAINER,BEARING 503-5001193 Valve Shim,2.85
13 4 503-5000463 ' VALVE STEM SEAL 503-5001194 | Valve Shim,2.90
12 4 503-5000239 VALVEBUCKET 503-5001195 | Valve Shim,2.95
11 4 503-5000212 VALVE SPRING KEEPER 503-5001196 Valve Shim,3.00
10 4 503-5000211 VALVE SPRING RETAINER 503-5001197 Valve Shim,3.05
9 4 503-5000210-03/INNER VALVE SPRING 503-5001198 Valve Shim,3.10
8 4 1 503-5000209-03 OUTER VALVE SPRING 503-5001199 Valve Shim,3.15
7 4 503-5000208 'VALVE SPRING SEAT 503-5001200 Valve Shim,3.20
6 2 503-5000207 EXHAUST VALVE 503-5001201 Valve Shim,3.25
5 2 503-5000206 INTAKEVALVE 503-5001202 Valve Shim,3.30
4 1 503-5000205 VALVE GUIDE INCLUDED IN 502-5001446 503-5001203 Valve Shim,3.35
3 2 503-5000204 EXHAUST VALVE SEAT INCLUDED IN 502-5001446 503-5001204 Valve Shim,3.40
2 2 503-5000203 INTAKEVALVE SEAT INCLUDED IN 502-5001446 503-5001205 Valve Shim,3.45
1 1 502-5001446 CYLINDER HEAD SUB ASSY 503-5001206 Valve Shim,3.50
TEM | QTY | DEALER PART DESCRIPTION NOTES DEALER PART DESCRIPTION
NO. | REQ NO. NO.
VALVE TRAIN PARTS LIST ADDITIONAL PARTS TABLE

39




PARTS CATALOG - 07/01

20 1 513-5001156 SPACER, DRIVE GEAR SPROCKET
19 2 883-5001007 NEEDLE BEARING, 12X16X10

18 1 513-5000250 DRIVE GEAR SPROCKET 27T, 33T
17 2 844-5001724 WASHER, THRUST, 12X20X.08

16 1 513-5001862 CAMSHAFT DRIVE GEAR BRACKET
15 1 811-5001475 SHCS , M5X0.8X12 mm

14 1 811-5001477 SHCS , M5X0.8X18 mm

13 2 811-5001480 SHCS , M5X0.8X50 mm

12 2 811-5001491 SHCS , M6X1.0X16 mm

11 1 512-5001102 CAM CHAIN TENSIONER ASSEMBLY
10 1 852-5001028 EXTRNL RETANING RING, M10

9 1 | 513-5000671-04 CAM CHAIN TENSIONER SHOE

8 2 811-5001481 SHCS , M6X1.0X14 mm

7 1 | 513-5001039-03 TIMING CHAIN GUIDE

6 1 513-5001829 TIMING CHAIN GUIDE SUPPORT

5 1 513-5000999 CAM CHAIN TENSIONER PVT BOLT

4 1 812-5000420 TBHCS, M5X0.8X10 mm, SS

3 1 513-5000262 CAM CHAIN TENSIONER SHOE PIVOT

2 1 872-5000482 O-RING, 2-011

1 1 513-5000256 TIMING CHAIN
ITEM | QTY | DEALER PART |MX FX XC/EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

CAM DRIVE PARTS LIST

40




PARTS CATALOG - 07/01

41




PARTS CATALOG - 07/01

34 1 879-50001231 CYLINDER HEAD SEAL

33 2 864-5000775 OETIKER HOSE CLAMP 17 mm

32 1 893-5000773 HOSE SHEATH

31 1 891-5001349 OIL INLET HOSE

30 1 |552-5001616-20 CRANKCASE

29 1 816-5001731 CYL HEAD STUD, COLD HEADED

28 1 872-5001063 O-RING, 2-018

27 1 593-5001062 ENGINE OIL INLET FITTING

26 1 593-5001117 ENGNE OIL INLET SCREEN ASSY

25 1 593-5000389 TRANSMISSION OIL FILTER

24 1 849-5001704 WASHER, TRANSMISSION DRAIN

23 1 593-5000920 TRANSMISSION OIL FILTER PLUG

22 1 807-5000961 LEE PLUG, 4mm

21 1 | 885-5000649-02 RR ENGINE MOUNTNG BUSHING

20 2 885-5000648 FT OUTER ENGINE MOUNTING BUSHING
19 2 885-5000650 FT INNER ENGNE MOUNTING BUSHING
18 2 801-5001136 SPLIT DOWEL PIN, 5X10

17 1 883-5001675 NEEDLE BEARING,15X21X16

16 1 871-5000469 OIL SEAL, 20X30X7 HMS4

15 1 882-5001784 ROLLER BEARING, 31.5X52X15

14 1 883-5000820 NEDLE BEARING, 33.3X38.3X9.5

13 1 882-5001177 ROLLER BEARING, 25X52X12

12 1 881-5000500 BALL BEARING, 20X42X12

11 2 801-5001557 HOLLOW DOWEL PIN

10 1 871-5000470 OIL SEAL, 30X40X7

9 1 851-5001135 INTRNL CIRCLIP, 40mm

8 1 883-5001050 NEEDLE BEARING, 8X12X8

7 1 883-5000508 NEEDLE BEARING, 12X16X10

6 1 871-5000653 OIL SEAL, 12X18X4.5

5 1 563-5001161 CLUTCH RELEASE LEVER RETAINER

4 1 812-5001490 BHCS , M5 X 0.8 X 10

3 1 563-5000313 CLUTCH RELEASE SPRING

2 1 562-5000329 CLUTCH ACTUATING ARM WELDMENT

1 2 801-5001051 SOLID DOWEL PIN, 5X12
ITEM | QTY | DEALER PART [MX FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

CRANKCASE

42




PARTS CATALOG - 07/01

12 1 889-5000519 STARTER CLUTCH FWD

11 1 801-5001146 DOWEL PIN, .0627X.375

10 1 802-5000407 WOODRUFF KEY

9 1 882-5001796 BEARING, 25X62X17 mm, PLSTC

8 1 817-5001608 FLTHD SCRW, M6X1.0X12

7 1 881-5000816 BALL BEARING:17X40X12-SEALED

6 1 532-5001124 BALANCE SHAFT ASSY

5 1 883-5001793 BEARING, NEEDLE, 20X26X16

4 1 849-5001622 ONE WAY CLUTCH SPACER

3 1 533-5000283-04 STARTER GEAR, 54T

2 1 844-5000998 BALENCE SHAFT THRUST WASHER

1 1 531-5000277 CRANKSHAFT ASSEMBLY
ITEM | QTY | DEALER PART [MX EX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

CRANKSHAFT PARTS LIST

43




PARTS CATALOG - 07/01

14 1 872-5001787 O-RING, 100X2.5 mm

13 2 817-5000410 FHTS, M5X10 mm

12 1 811-5001477 SHCS ,M5X18 mm

11 1 811-5001475 SHCS ,M5X12 mm

10 2 872-5000482 O-RING, 2-011

9 1 872-5000921 O-RING, 2-019

8 1 872-5000915 O-RING, 2-023

7 1 553-5001866 PISTON PIN ACCESS COVER

6 1 879-5000627 QUAD-RING, CYLINDER LINER

5 1 522-5001842 PISTON, 95 mm, .180

4 1 523-5001424 CYLINDER LINER, 95 mm

3 1 523-5001683 PISTON PIN, 18 X 46.48 mm

2 1 523-5000275 PISTON PIN CIRCLIP SET

1 1 522-5000628 PISTON RING SET
ITEM | QTY [ DEALER PART |MX FX|XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

PISTON PARTS LIST

44




PARTS CATALOG - 07/01

23 1 872-5001120 O-RING, 2-022

22 1 533-5001737-09 CRANKSHAFT CARTRIDGE PLATE

21 5 811-5001484 SHCS, M8 X 1.25X 20 POSITIONS 4...5...6...7...9
20 4 811-5001485 SHCS, M8 X 1.25X 25 POSITIONS 1...2...3...8
19 1 879-5001230 CRANKSHAFT CARTRIDGE PLATE SEAL

18 1 872-5000487 O-RING, 2-012

17 1 872-5000482 O-RING, 2-011

16 1 593-5001002 PRESSURE PUMP SEAL

15 2 801-5001037 SCAVENGE PUMP LOCATING DOWEL

14 1 | 849-5000452-02 TDC WASHER, 8X13X5.5 mm

13 1 811-5000428 TDC SCREW

12 1 | 801-5000629-06 IDLR GEAR SHAFT 10X45

11 1 593-5000390 SCAVENGE PUMP IDLER GEAR

10 1 882-5001152 ROLLER BEARING, 10X14X12

9 1 844-5001244 THRST WASHER 10.1X20X1

8 1 852-5001028 EXTERNAL RETANING RING, M10

7 1 871-5000466 OIL SEAL, 33X47X7

6 1 851-5001109 INTERNAL RETANING RING, 47mm

533-6000227 X PRIMARY DRIVE GEAR: 28T

5 533-5000630 X PRIMARY DRIVE GEAR: 29T

4 1 593-5000367 SCAVENGE PUMP DRIVE GEAR: 30T

3 1 513-5000263 TIMING CHAIN SPROCKET: 22T

2 1 849-5001110 DISC SPRING,16.3 X 31.5 X 2

1 1 835-5000216 JAM NUT, M16X1.5
ITEM | QTY [ DEALER PART |MX FX|XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

CRANKSHAFT CARTRIDGE PLATE PARTS LIST

45




PARTS CATALOG - 07/01

3 Locations % ( ) e

12 1 | 891-5001556-03 BREATHER HOSE
11 3 819-5001591 THCS, M5X0.8X22
10 17 819-5000721 TBHCS, XTRL M5X0.8X20
9 1 871-5000473 OIL SEAL: 14X22X4 (2 LIP)
8 1 885-5000517 BUSHING
7 1 819-5000978 THCS, M5X0.8X10 ome VIN's may require 817-500041
6 1 841-5001895 WASHER, BRASS, 5X9X.9 mm ome VIN's may require 872-500030
5 1 872-5000828 O-RING, 2-016
4 1 553-5001434 TRANSMISSION OIL FILL CAP
3 1 553-5001773 CRANKCASE COVER
2 1 | 808-5001255-03 HOSE NIPPLE, 6M
1 1 553-5000315 CRANKCASE COVER GASKET
ITEM | QTY | DEALER PART [MX|FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

CRANKCASE COVER PARTS LIST

46




PARTS CATALOG - 07/01

N Wh OO N0 ©

[N

819-5000976
493-5001863-01
872-5001275
885-5001902
852-5001598
493-5001498-03
493-5001496-04
493-5001497-02
493-5001495
493-5001465-04
849-5001797
493-5001814
493-5001466-04

THCS, M5X0.8X16

STARTER CLUTCH COVER
O-RING, 2-147

BUSHING, FLANGE, 15X17X9 mm
EXTERNAL RETANING RING: 15
STARTER CLUTCH BUSHING
STARTER CLUTCH PRESSURE PLATE
STARTER CLUTCH METALLIC DISC
STARTER CLUTCH FRICTION DISC
STARTER CLUTCH BASKET

DISC SPRING, 50X1.25

STARTER CLUTCH BUSHING B
STARTER CLUTCH SHAFT

ITEM
NO

QTY
REQD

DEALER PART
NUMBER

MX| FX XC EX
MODEL

DESCRIPTION

NOTES

STARTER CLUTCH PARTS LIST

47




PARTS CATALOG - 07/01

21 8 819-5000/21 ETHS, M5X20mm

20 1 553-5001694 CLUTCH COVER

19 1 872-5001017 CLUTCH COVER SEAL

18 1 881-5001280 BALL BEARING, 8mm

17 1 852-5001119 EXTRNL RETANING RING: 24

16 6 849-5000455 SEAT, SPRING, CLUTCH

15 6 811-5001482 SHCS ,M6X25 mm

14 1 563-5001627 HUB, CLUTCH

13 1 563-5001626 PRESSURE PLATE, CLUTCH

12 10 563-5001499 CLUTCH PLATE, ALUM, 1.0mm

11 1 563-5001069 WASHER, SPLINED

10 1 562-5000948 CLUTCH PUSHROD

9 6 563-5001924 SPRING, CLUTCH, PK6

8 9 563-5000333 CLUTCH PLATE, FRICTION, 2.32mm

1 562-6000331 X CLUTCH BASKET ASSEMBLY

7 1 562-5001129 CLUTCH BASKET ASSEMBLY

6 1 852-5001072 SNAP RING, 20

5 1 844-5001429 WASHER, THRUST

4 1 834-5001928 NUT, HEX, M5

3 1 823-5001252 SCREW, SET M5X25

2 1 563-5000335 CLUTCH RELEASE COLLAR

1 1 253-5000758 BEARING, THRUST FNTA 2035
ITEM | QTY | DEALER PART |MX|FX XC/EX DESCRIPTION NOTES

NO |REQD NUMBER MODEL

CLUTCH PARTS LIST

48




28 1 542-5001132 SPRAYBAR ASSEMBLY
27 1 872-5000482 O-RING, 2-011 INCLUDED IN 542-5001132
26 1 801-5001630 DOWEL PIN, 3 X 11.8 INCLUDED IN 542-5001132
25 1 872-5000930 O-RING, 2-010 INCLUDED IN 542-5001132
24 2 553-5000917 BEARING RETAINER PLATE
23 1 881-5001076 BALL BEARING, 20X42X12
22 1 573-5001619 COUNTERSHAFT SHIFT FORK 2ND
21 1 573-5001618 COUNTERSHAFT SHIFT FORK 1 & 3
20 1 573-5000346 COUNTERSHAFT SHIFT FORK SHAFT
19 1 812-5001628 BHCS, M6 X 1.0 X 30
18 1 841-5000880 WSHR .251X.560X.062
17 1 573-5000364 DETENT LEVER SPRING
16 1 573-5000358 DETENT LEVER BOLT
15 1 572-5000935 DETENT LEVER ASSEMBLY
14 1 841-5001548 WASHER, TRA-411
13 1 572-5001131 SHIFT DRUM ASSEMBLY
12 1 801-5001509 SOLID DOWEL PIN, 4 X 8
11 2 817-5000410 FLTHD TXSCW,M5X0.8X10
10 1 543-5000656 SHIFT DRUM BEARING RETAINER
9 1 881-5000655 BALL BEARING, 25X42X9
8 1 573-5000348 SHIFT CAPSTAN
7 1 573-5000660 SCREW, SHIFT PIN
6 1 573-5000997 SHIFT FORK ROLLER BUSHING
5 1 573-5001617 MAINSHAFT SHIFT FORK 1 & 3
4 1 573-5000345 MAINSHAFT SHIFT FORK SHAFT
3 4 573-5000996 SHIFT FORK CENTERING SPRING
2 1 881-5000654 BALL BEARING, 25X52X15
1 1 543-5001735 TRANSMISSION CARTRIDGE PLATE
ITEM | QTY [ DEALER PART |MX FX|XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

TRANSMISSION CARTRIDGE PLATE, REAR

49




PARTS CATALOG - 07/01

9 2 854-5001425 CONSTANT SECTION RTNG RING

8 1 852-5000461 EXTERNAL RETANING RING: 25

7 2 849-5000454 SPLINED WASHER: 25

6 1 543-5000293 MAINSHAFT 5TH GEAR

5 1 543-5000292 MAINSHAFT SPLINED BUSHING

4 1 543-5000291 MAINSHAFT 4TH GEAR

3 1 543-5000290 MAINSHAFT 3RD GEAR

2 1 543-5000289-05 MAINSHAFT 2ND GEAR

1 1 543-5000288-05 MAINSHAFT
ITEM | QTY | DEALER PART [MX EX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

MAINSHAFT PARTS LIST




PARTS CATALOG - 07/01

16 1 852-5001606 EXTERNAL RETAINING RING, 20

15 1 852-5000461 EXTERNAL RETANING RING, 25

14 1 849-5000454 SPLINED WASHER: 25

13 1 844-5000908 THRUST WASHER, 35X25.2X1

12 1 844-5000657 THRST WASHER, 25.1X36X1.5

11 1 844-5000446 THRUST WASHER,19

10 1 844-5000445 THRUST WASHER:25.2X30

9 1 844-5000441 THRST WASHER, MAINSHAFT

8 1 543-5000301 COUNTERSHAFT 5TH GEAR

7 1 543-5000300 COUNTERSHAFT 4TH GEAR

6 1 543-5000299 COUNTRSHAFT 3RD GEAR

5 1 543-5000298 COUNTRSHAFT 2ND GEAR BUSHING

4 1 543-5000297 COUNTERSHAFT 2ND GEAR

3 1 543-5000296 COUNTRSHAFT 1ST GEAR BUSHING

2 1 543-5000295 COUNTERSHAFT 1ST GEAR

1 1 543-5000294 COUNTERSHAFT
ITEM | QTY | DEALER PART [MX EX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

COUNTERSHAFT PARTS LIST

51




PARTS CATALOG - 07/01

25 1 573-5000928 SHIFT SHAFT SPACER
24 1 814-5000095 FHB, M6X20 mm, NY LK
1 572-6000211 X GEARSHIFT LEVER

23 1 572-5000341 X GEARSHIFT LEVER

22 1 573-5000366 SHIFT COLLAR

21 2 819-5000978 THCS, M5X0.8X10 mm

20 2 817-5000410 FLTHD TXSCW, M5X0.8X10 mm
19 1 573-5000658 SHIFT DRUM RATCHET

18 1 | 573-5000360-06 SHIFT DRUM RATCHET PLATE
17 2 573-5000354 SHIFT PAWL PLUNGER

16 1 573-5000351 SHIFT PAWL B

15 1 573-5000352 SHIFT PAWL A

14 2 573-5000353 SHIFT PAWL SPRING

13 1 573-5000660 SCREW, SHIFT PIN

12 1 573-5000662 MAINSHAFT END CAP

11 1 872-5000968 O-RING, 2-025

10 1 852-5001028 EXTRNL RTNING RING, M10

9 1 854-5000462 EXTRNL RTNNG RNG:14mm

8 1 573-5000365 SHIFT SHAFT SPRING

7 1 573-5000340 SHIFT SHAFT WELDMENT

6 1 573-5000359 SHIFT STOP PIN

5 1 801-5001557 HOLLOW DOWEL PIN

4 1 811-5001487 SHCS ,M8 X 1.25X 35

3 1 811-5001486 SHCS ,M8 X 1.25X 30

2 2 811-5001485 SHCS ,M8 X 1.25X 25

1 3 811-5001484 SHCS ,M8 X 1.25X 20
ITEM | QTY | DEALER PART [MX FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

TRANSMISSION CARTRIDGE PLATE , FRONT

52




PARTS CATALOG - 07/01

8 2 814-5000862 FHB, M6X40 mm
7 1 183-5000468-02 COUNTERSHAFT SPROCKET COVER
6 1 553-5000321 DRIVE CHAIN GUIDE PLATE
5 1 839-5000991 RETANING NUT
1 183-5000278 COUNTERSHAFT SPROCKET:15T
1 183-5000276 COUNTERSHAFT SPROCKET:14T
4 1 183-5000118 COUNTERSHAFT SPROCKET:13T STOCK
3 1 849-5000990 SPLINED LOCK WASHER
2 1 543-5000693 COUNTERSHAFT SPROCKET SPACER
1 1 872-5000494 O-RING, 2-021
ITEM | QTY | DEALER PART [MX EX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL
COUNTERSHAFT SPROCKET PARTS LIST

53




PARTS CATALOG - 07/01

14 1 819-5000978 THCS, M5X0.8X10 mm
13 1 483-5000687 CRANKSHAFT POSITION SENSOR
12 1 841-5001271 FLAT WSHR, M4
3 812-6000490 X BHCS, M5X0.8X22 mm
11 3 811-5001476 X SHCS, M5X0.8X16 mm
10 1 463-5000877 GENERATOR ALIGNMENT COLLAR
1 463-6000322 X GENERATOR STATOR
9 1 463-5001510 X GENERATOR STATOR
8 1 861-5001258 ALUM CLAMP
7 1 812-5001473 BHCS, M4X0.7X8 mm
6 1 462-5001857 FLY WHEEL
5 1 842-5001580 LOCK WASHER, M12
4 1 836-5001044 FLANGE NUT, M12X1.25
3 1 463-5000924 GENERATOR COVER GASKET
2 4 819-5001592 PHILIPS HD SCREW, M5X20
1 1 553-5000316 COVER, GENERATOR
ITEM | QTY [ DEALER PART |MX FX|XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL
GENERATOR STATOR PARTS LIST 54




PARTS CATALOG - 07/01

12 1 812-5001896 BHCS, M5X10 mm

11 1 841-5001895 WASHER, BRASS, 5X9X.9 mm
10 2 819-5000978 ETHS, M5X0.8X10 mm

9 1 | 553-5000310-05 OUTLET, WATER

8 1 872-5000915 O-RING, 2-023

7 1 841-5001933 WSHR, .320X.547X.040 in

6 1 403-5001442 WATER PUMP IMPELLER

5 1 403-5000180 WATER PUMP GASKET

4 1 403-5001860 WATER PUMP HOUSING

3 2 841-5001040 FLAT WASHER, M5

2 1 813-5001854 HHCS, M5X20 mm

1 3 819-5000721 ETHS, M5X0.8X20 mm
ITEM | QTY [ DEALER PART |MX FX|XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

WATER COVERS PARTS LIST

55




= =3

PARTS CATALOG - 07/01

12 2 864-50001521 OETIKER HOSE CLAMP 18.5 mm

11 1 891-50001350 HOSE, OIL OUTLET TO FRAME
10 4 819-5000976 EHTS, M5X16 mm

9 2 872-5000484 O-RING, 2-013

8 1 851-5000897 INTRNL RETAINING RING, 35

7 1 849-5001705 WASHER, ENGINE DRAIN

6 1 801-5001630 DOWEL PIN, 3 X11.8 mm

5 1 593-5001279 ENGINE OIL DRAIN PLUG

4 1 593-5000309 ENGINE OIL PICKUP SCREEN

3 1 593-5000308 GASKET, ENGINE OIL PICK-UP

2 1 593-5001865 ENGINE OIL PICKUP COVER

1 1 593-5001864 ENGINE OIL PICKUP
ITEM | QTY | DEALER PART [MX FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

ENGINE OIL PICKUP ASSY

56




PARTS CATALOG - 07/01

14 1 872-5000930 O-RING, 2-010

13 1 872-5000489 O-RING, 2-031

12 2 811-5001478 SHCS, M5X20 mm

11 1 811-5001485 SHCS, M8X25 mm

10 1 871-5001134 OIL SEAL:12X22X6

9 1 853-5001248 E-CLIP, 8 mm

8 1 844-5000448 THRUST WASHER .687X.511X.040

7 1 801-5001089 DOWEL PIN, .125 X .635

6 2 801-5001036 SCAVENGE PUMP DRIVE PIN

5 1 593-5001159 GEROTOR ASSY,THICK, 4065 X .165

4 1 593-5001158 GEROTOR ASSY,THIN, 4065 X .1875

3 1 593-5000377 SCAVENGE PUMP COVER

2 1 593-5000370 GEAR, SCAVENGE PUMP

1 1 | 593-5000369-07 SHAFT, SCAVENGE PUMP
ITEM | QTY [ DEALER PART |MX FX|XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

SCAVENGE PUMP PARTS LIST

57




PARTS CATALOG - 07/01

22 1 872-5000647 O-RING, 2-138
21 1 872-5000487 O-RING, 2-012
20 1 872-5000481 O-RING, 2-014
19 1 851-5001097 INTRNL RETAINING RING, 11
18 1 851-5001032 INTRNL RETAINING RING, 13
17 1 844-5000016 THRST WASHER, 8X12X.762
16 1 819-5001101 THCS, M5X12 mm, ZINC
15 3 811-5001479 SHCS ,M5X35 mm
14 1 593-5001207 GEROTOR ASSY, 6022 X .226
13 1 593-5001099 PRESSURE BLOW-OFF PLUG
12 1 593-5001098 OIL CHECK PLUG
11 2 593-5001005 PRESSURE PUMP SPRING
10 1 593-5001003 PRESSURE CHECK BALL
9 1 593-5001001 3/8 GROUND RUBBER BALL
8 1 593-5000643 COVER, OIL FILTER
7 1 593-5000638 SEAL, 3 RING, PRESSURE PUMP
6 1 593-5001858 HOUSING, PRESSURE PUMP
5 1 593-5001859 OIL FILTER HOUSING
4 1 872-5000482 O-RING, 2-011 INCLUDED IN 592-5001107
3 1 872-5000634 O-RING, 2-033 INCLUDED IN 592-5001107
2 2 879-5001247 QUAD-RING SEAL INCLUDED IN 592-5001107
1 1 592-5001107 FILTER, ENGINE OIL ASSEMBLY
ITEM | QTY [ DEALER PART |MX FX|XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

ENGINE OIL PUMP PARTS LIST

58




PARTS CATALOG - 07/01

14 1 811-5001478 SHCS, M5X20 mm

13 1 872-5000484 O-RING, 2-013

12 1 852-5001028 EXTERNAL RETANING RING, M10

11 1 872-5000930 O-RING, 2-010

10 1 532-5001122 CRANKSHAFT OIL SUPPLY BRIDGE ASSY

9 1 871-5000689 OIL SEAL: 8X14X4

8 1 849-5000965 SEALING WASHER, 6mm

7 1 872-5000487 O-RING, 2-012

6 1 593-5001066 OIL RETURN PIPE

5 1 593-5001065 OIL RETURN FITTING

4 2 872-5001061 O-RING, 2-008

3 1 872-5000930 O-RING, 2-010

2 1 593-5001059 TRANSMISSION OIL LINE LEFT ADAPTOR

1 1 593-5000895 TIMING CHAIN OIL PIPE
ITEM | QTY | DEALER PART [MX FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

OIL SUPPLY TUBES PARTS LIST

59




PARTS CATALOG - 07/01

13 1 812-5001852 BHCS, M5X16 mm

12 1 853-5001504 CIRCLIP, 6 mm

11 1 844-5000016 THRUST WASHER, 8X12X.762

10 1 812-5001474 BHCS, M6 X 1.0 X8 mm

9 1 801-5001630 DOWEL PIN, 3 X 11.8

8 1 801-5001183 DOWEL PIN, 3 X 9.8

7 1 593-5000993 PRESSURE RELIEF SPRING

6 1 593-5000992 PRESSURE RELIEF BALL

5 1 593-5000669 TRANS OIL PUMP DRIVE GEAR

4 1 593-5001867 TRANSMISSION OIL PUMP COVER

3 2 593-5000386 OIL PUMP DRIVEN GEAR

2 1 593-5000385 OIL PUMP IDLER SHAFT

1 1 593-5000384 TRANS OIL PUMP DRIVE SHAFT
ITEM | QTY | DEALER PART [MX FX XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

TRANSMISSION OIL PUMP PARTS LIST

60




A WARNING

PARTS CATALOG - 07/01

AWARNING

cannoi

ndale’

® @

:
=

‘cannondale

: i HANDMADE IN USA

cannondale

HANDMADE IN USA',"

7 1 313-5001754 DECAL KIT, 01 MX 400, RED

6 1 313-5001755 DECAL KIT, 01 MX 400, BLACK

5 1 314-5001708 PRE-CUT BACKGROUND KIT

4 1 313-5001460 SWINGARM SET

3 1 313-5001500 WARNING SET

2 1 313-5000266 REAR FENDER WARNING

1 1 313-5001398 FORK GUARD "C" SET
ITEM | QTY [ DEALER PART |MX FX|XC EX DESCRIPTION NOTES
NO |REQD NUMBER MODEL

DECALS PARTS LIST

61




	Front Wheel
	Rear Wheel
	Hubs
	Front Fork
	Front Fork Parts List
	Steering Column
	Brake Guides
	Handlebar & Controls
	Front Brake Master Cylinder
	Front Brake Caliper
	Rear Brake Pedal
	Rear Brake Master Cylinder
	Rear Brake Caliper
	Mainframe
	Subframe
	Frame Rails
	Footpegs
	Swingarm
	Rear Shock
	Seat & Number Plates
	Radiator Shrouds
	Front Fender & Front Number Plate
	Rear Fender & Glide Plate
	Battery Plate
	Electrical
	Exhaust
	Radiator
	Airbox
	Air Filters
	Throttle Body
	Fuel Tank
	Fuel Pump
	Fuel Injectors
	Fuel Pressure Regulator
	Cam Cover & Spark Plug
	Cylinder Head
	Valve Train
	Valve Train Parts List
	Cam Drive
	Crankcase
	Crankcase Parts List
	Crankshaft
	Piston
	Crankshaft Cartridge Plate
	Crankcase Cover
	Starter Clutch
	Clutch
	Transmission Cartridge Plate, Rear
	Mainshaft
	Countershaft
	Transmission Cartridge Plate, Front
	Countershaft Sprocket
	Generator Stator
	Water Covers
	Engine Oil Pickup assembly
	Scavenge Pump
	Engine Oil Pump
	Oil Supply Tubes
	Transmission Oil Pump
	Decals

